
 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

CLASSIC 

PARTS CATALOGUE 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 

Pegasus Aviation, Elm Tree Park, Manton, Marlborough, Wiltshire SN8 1PS, UK 
Telephone: +44 (0)1672 861578  Fax: +44 (0) 1672 861550 

parts@pegasusaviation.co.uk       www.pegasusaviation.co.uk 
 



 

 

CONTENTS 
 
 
 
SECTION PAGE 
 
GENERAL ARRANGEMENT 1 
 
PART NUMBERING CODES 2 
 
PARTS LIST 3 
 
BASE TUBE ASSEMBLY 13 

 
PYLON ASSEMBLY (XL Wing/Metal Fuel Tank)  17 

 
PYLON ASSEMBLY (Q Wing/Plastic Fuel Tank) 18 
 
FRONT FORK ASSEMBLY 19 
 
REAR UNDERCARRIAGE ASSEMBLY 20 
 
WHEEL ASSEMBLY 21 
 
FRONT STRUT ASSEMBLY 22 
 
SEAT ASSEMBLY 23 
 
FUEL SYSTEM ASSEMBLY (Liquid Cooled) 24 
 
FUEL SYSTEM ASSEMBLY ( Air Cooled Round Pump) 25 
 
FUEL SYSTEM ASSEMBLY (Air Cooled Square Pump) 26 
 
EXHAUST (Liquid Cooled) 27 
 
EXHAUST (Air Cooled) 28 

 
EXHAUST 29 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

 



 

 

PART NUMBERING CQDES 
 
 

PART C ITEM TYPE 
 
 BEA .....................................................BEARINGS 
 E ..........................................................POWER PLANT CONPONENTS 
 F ..........................................................FASTENERS 
 HS .......................................................SPRINGS 
 HC .......................................................CLIPS 
 HT .......................................................TIES 
 L ..........................................................ELECTRICAL 
 P ...........................................................PLASTIC COMPONENTS 
 RP ........................................................PULLEYS 
 TR .......................................................CLASSIC TRIKE ASSEMBLIES 
 W .........................................................WHEEL COMPONENTS 
 Z ...........................................................SPECIAL COMPONENTS 

 



 

 

 

Item Description Part Number 
 

1 6000-2Z BEARING BEA-BB-1 
2 M6 ROD END BEARINGS BEA-RE-1 
3 TAPER BEARING BEA-TB-1 
4 2" GRAY DECK TAPE DTI16-001 
5 INLINE FUEL FILTER EFF-1 
6 FUEL TANK STRAINER EFF-5 
7 1/4 B SP THREADED SPIGOT 3 51-04 EFLC-2 
8 114 B SP FUEL TAP PV724P EFLC-3 
9 1ABSP - 1/4 BSP THREADED CONECTOR EFLC-4 

10 1/4 BSP 90 DEG FEMALE SPIGOT EFLC-5 
11 1/4" I/D BLACK FUEL HOSE EFLH-2 
12 OIL HOSE EFLH-3 
13 "0" RING 17/8 x 3/16 NITRME 70 EFTC-10 
14 RADIATOR HOSE 45mm ID x 5mm THICK EFTC-9 
15 "0" RING 30.46 x 3.53nim NITRILE EFTC-8 
16 FUEL PUMP BLANKING ROD 8 x 15mm EFPBR-1 
17 MOULDED FUEL TANK (CLASSIC) EFT-5 
18 MOULDED FUEL TANK CAP EFTC-1 1 
19 DRAIN PLUG CAV - 180. NO HOSE END EFTC-5 
20 3/4 OD x 1/4 BSP FIBRE WASHER EFW-1 
21 1/2" OD x 5/15 FIBRE WASHER EFW-3 
22 GEARBOX OM EGO-001 
23 62 x 36 TYPE 20R PROPELLER EP62-36 
24 SPARE  
25 ROTAX 447 S/CARB ENGINE INCLUDING EXHAUST ER447-SC 
26 ROTAX 462 S/CARB ENGINE/EXHAUST/LGRAD ER462-SCHP 
27 ROTAX 462 S/CARB IN ENGINE INC EXAUST ER462-SCLN 
28 CHOKE LEVER ES-995687 
29 LORD MOUNT EVI-001 
30 GREEN SPOT MOUNT M6 x 16mm EVI-002 
31 AIRCRAFT HEX BOLT AN4-17A FBA4-17A 
32 DOME BOLT M6 x 15mm FDM6-15 
33 DOME BOLT M6 x 40mm FDM6-40 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

3 



 

 

 
Item Description Part Number 

 
34 MI0 x 140nun HEX BOLT FBM10-140 
35 MI0 x 100rmn HEX BOLT FBMIO-100 
36 M5 x 50mm HEX BOLT FBM5-50 
37 M5 x 45mm HEX BOLT FBMS-45 
38 M6 x 90mm HEX BOLT FBM6-90 
39 M6 x 80mm HEX BOLT FBM6-80 
40 M6 x 70mm HEX BOLT FBM6-70 
41 M6 x 60mm HEX BOLT FBM6-60 
42 M6.x 55mm HEX BOLT FBM6-55 
43 M6 x 50mm HEX BOLT FBM6-50 
44 M6 x 45mm HEX BOLT FBM6-45 
45 M6 x 40mm HEX BOLT FBM6-40 
46 M6 x 35mm HEX BOLT FBM6-35 
47 M8 x 160mm BEX BOLT FBM8-160 
48 M8 x 150mm HEX BOLT FBM8-150 
49 M8 x 140mm HEX BOLT FBM8-140 
50 M8 x 110mm HEX BOLT FBM8-110 
51 M8 x 100mm HEX BOLT FBM8-100 
52 M8 x 90mm HEX BOLT FBM8-90 
53 M8 x 80nun HEX BOLT FBM8-80 
54 M8 x 70mm HEX BOLT FBM8-70 
55 M8 x 65mm HEX BOLT FBM8-65 
56 M8 x 60mm HEX BOLT FBM8-60 
57 M8 x 50mm HEX BOLT FBM8-50 
58 M8 x 30mm HEX BOLT FBM8-30 
59 3 1/2 x ¼ UNF HEX BOLT FBU4-34 
60 3 1/4 x ¼ UNF HEX BOLT FBU4-32 
61 13/4 x ¼ UNF HEX BOLT FBU4-16 
62 M5 x 16mm SOCKET CAP SCREW FCM5-16 
63 M6 x 10mm SOCKET CAP SCREW FCM6-10 
64 1/4 x 7/8 UNF SOCKET C/S SCREW FCU4-07 
65 M5 x 20mm HT PAN BEAD SET FMS5-20 
66 M6 x 15mm C/SUNK CAP HEAD SET FMS6-15 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

4 



 

 

 

Item Description Part Number 
 

67  1Omm T TYPE NYLOCK NUT FNMIO-NT 
68  5mm P TYPE NYLOCK NUT FNM5-NI` 
69  5mmM TYPE NYLOCK NUT FNM5-NT 
70  6mm P TYPE NYLOCK NUT FNM6-NP 
71 6mm'T' TYPE NYLOCK NUT FNM6-NT 
72 8mm P TYPE NYLOCK NUT FNM8-NP 
73 8mm T TYPE NYLOCK NUT FNM8-NT 
74 ¾ UNF P TYPE NYLOCK NUT FNU12-NP 
75 ¼ UNF P TYPE NYLOCK NUT FNU4-NP 
76 ¼ UNF T 'TYPE NYLOCK NUT I7NU4-NT 
77 1/8 " x 1 " SPLIT PIN FPSP-001 
78 1/16" x 1 " SPLIT PIN FPSP-002 
79 20mm DOUBLE SAFETY RING FPSR-003 
80 M6 x 20nim HEX HT SET SCREW FSM6-20 
81 M6 x 16mm HEX HT SET SCREW FSM6-16 
82 M8 x 35mm HEX HT SET SCREW FSMS-35 
83 M8 x 25mm HEX HT SET SCREW FSM8-25 
84 M8 x 20mm HEX HT SET SCREW FSM8-20 
85 3/16" x 3/4" x 1/16" MILD STEEL WASHER M3-12 
86 1/4" x 1 1/2" x 1/16" MILD STEEL WASHER FW4-18 
87 1/4" MILD STEEL T3LP WASHER FW4-T3 
88 5/16 x 1 x 1/16"NfiLD STEEL WASHER FW5-10 
89 5/16' x 1 1/4" x 1/16" MILD STEEL WASHER FW5-14 
90 3/4" MILD STEEL WASHER T4LP M12-T4 
91 M 10 MILD STEEL CURVED WASHER FWMIO-001 
92 10mm MILD STEEL WASHER FORM B FWM10-11 
93 5mm MILD STEEL WASHER FORM B FWM5-B 
94 6mm SPRING WASHER FWM6-SW 
95 8mm MILD STEEL WASHER FORM B FWM8-11 
96 8mm SPRING WASHER FWM8-SW 
97 FRONT SUSPENSION SPRINGS (FRONT) HS-001 
98 FRONT SUSPENSION SPRINGS (REAR) HS-002 
99 1/2'f NYLON 'P' CLIPS (WHITE) HCC-003 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

5 



 

 

 
Item Description Part Number 

 
100 12mm HOSE CLIPS HCM12-001 
101 1/2"O'CLIP HC18-001 
102 RETURN SPRING HS-003 
103 RETURN SPRING HS-004 
104 LONG CABLE TIE 4.6 x 280mm HTW-001 
105 SHORT CABLE TIE 3.5 x 180mm HTW-002 
106 BRASS INLINE ADJUSTER (A6075) JAD-002 
107 CARB NIPPLE (EE7) JBN-003 
108 BARREL NIPPLE 5 x 7.5 JBN-004 
109 DUST COVER (M5931) JDC-001 
110 LINED CONDUIT (LB2NS) JLC-001 
111 STEPPED FERRULE (F82) JSF-001 
112 EARTH STRAPS IT' LC-002 
113 SWITCH-TOGGLE SPST LS-002 
114 TOGGLE COVER LS-003 
115 2 CORE 0.5mm ELECTRIC CABLE LC-001 
116 EYELET CRIMP LT-001 
117 ELECTRICAL BUTT CONNECTORS 534-288 LT-002 
118 FEMAIL BULLET CONNECTORS LT-003 
119 MALE BULLET CONNECTORS 533-106 LT-004 
120 PLASTIC OVER FLOW TANK PMM-004 
121 FREST RUBBERS 7/8 x 4" PMM-007 
122 1 1/8" BLACK END CAP PEC9-001 
123 3/4" BLACK END PLUG PEP6-001 
124 1 1/8" BLACK END PLUG PEP9-001 
125 3/8" BLACK BEAT SHRINK TUBE PHS3-001 
126 1/T' BLACK HEAT SHRINK TUBE PHS4-001 
127 ADHESIVE BEAT SHRINK x 1.25m PHSA-001 
128 10mm RAISED SKIFFY - CAP ONLY PMC-RSC10 
129 8mm RAISED SKIFFY - CAP ONLY PMC-RSC8 
130 6mm RAISED SKIFFY - CAP ONLY PMC-RSC6 
131 10mm SKIFFY - RING ONLY PMC-SBIO 
132 8mm SKIFFY - RING ONLY PMC-SB8 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

6 



 

 

Item Description Part Number 
 

133 6mm SKIFFY - RING ONLY PMC-SB6 
134 BLACK EDGE PROTECTOR PMM-012 
135 RUBBER GROMMET PMM-0 11 
136 1 1/8" M6 PLASTIC SADDLE PMS-M6-11 
137 1 1/8" M8 PLASTIC SADDLE MS-M8-11 
138 1 7X' M8 PLASTIC SADDLE MS-M8-17 
139 2 1/4" M8 PLASTIC SADDLE MS-M8-22 
140 3/16" ID 1/16" WALL CLEAR PVC TUBE PT13-001 
141 PLASTIC PULLEY (A/2993) RP-6 
142 PYLON'Q' (Rotax 462/447) TRA-10100 
143 UPPER SEATFRAME TRA-13310 
144 LOWER SEATFRAME TRA-13320 
145 SEAT TENSION STROP TRA-13140 
146 SEAT TUBE TRA-13130 
147 SEAT BOARD TRA-13120 
148 MAIN SEAT CUSHION TRA-13110 
149 FRONT STRUT UPPER TRA-12400 
150 FRONT STRUT LOWER TRA-12250 
151 FRONT STRUT OVERSLEEVE TRA-12100 
152 POD SUPPORT SPACER TRA-11205 
153 BASE TUBE TRA-11100 
154 WING ATTACHMENT BLOCK TRA-10200 
155 FRONT LAP BELT TRA-13410 
156 REAR LAP STRAP TRA-13420 
157 SHOULDER HARNESS TRA-13435 
158 REAR STRUT TRA-14150 
159 SIDE BRACE CABLE TRA-14200 
160 WHEEL STRUT BRACE CABLE TRA-14300 
161 DRAG LINK (LEFT HAND) TRA-14400 
162 DRAG LINK (RIGHT HAND) TRA-14440 
163 COOLANT OVERFLOW %OTTLE TRA-15065 
164 UPPER ENGINE BRACKET 462 LIQUID COOLED TRA-15100 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

7 



 

 

 
Item Description Part Number 

 
165 UPPER ENGINE BRACKET 462 UC W/0 GUARD 

(GLOSS BLACK) 
TRA- 15110C 

166 AIRBOX BACK-UP CABLE TRA-15160 
167 WATER TEMPERATURE7'MIECE TRA-15180 
168 ELECTRICAL/SIGNAL/INSTRUMENT LOOM TRA-16000 
169 FUEL TANK PICK - UP PIPE (LARGE) TRA-17110 
170 FUEL TANK CAP AND SECURITY CABLE TRA-17125 
171 FUEL TANK STRAP TRA-17130 
172 MOULDED FUEL TANK STRAP TRA-17135 
173 FUEL FILTER TO PICK UP PIPE FUEL LINE TRA-17210 
174 FUEL PUMP TO FILTER FUEL LINE TRA-17215 
175 FUEL TAP TO FUEL PUMP FUEL LINE TRA-17220 
176 FUEL TAP TO CARB. FUEL LINE TRA-17225 
177 PULSE PIPE TRA-17230 
178 FUEL PUMP BLANKING FUEL LINE TRA-17235 
179 FUEL TANK VENT TUBE (SHORT) TRA-17250 
180 MOULDED FUEL TANK VENT TUBE TRA-17252 
181 FUEL TANK VENT TUBE (LONG) TRA-17255 
182 FUEL PUMP BRACKET A/C TRA-17610 
183 NOSE CONE AND SCREEN TRA-18050 
184 NOSE CONE REAR SUPPORT TUBE TRA-18150 
185 WHEEL SPAT (LEFT HAND) TRA-18410 
186 WHEEL SPAT (RIGHT HAND) TRA-18420 
187 EXHAUST RETAINING STRAP (CENTRE) TQU-15230 
188 UPPER ENGINE BRACKET TRA-15100 
189 LOWER ENGINE BRACKET TRA- 15150 
190 LOWER ENGINE BRACKET (GLOSS BLACK) TRA- 15150C 
191 EXHAUST BRACKET FORWARD LIC TRA- 15220 
192 EXHAUST BRACKET REAR L/C TRA-15225 
193 FRONT EXHAUST BAND TRA-15270 
194 EXHAUST BAND A/C AND L/C TRA-15272 
195 HEAD MOUNTING ANGLE TRA-15320 
196 BEAD MOUNTING ANGLE (GLOSS BLACK) TRA-15320C 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

8 



 

 

 
Item Description Part Number 

 
197 MOULDED FUEL TANK PICK UP PIPE TRA-17020 
198 MOULDED FUEL TANK PICK UP PIPE 

(ZINK PLATED) 
TRA-17020C 

199 FRONT STEERING BEAD TRA-19100 
200 FRONT STEERING BEAD (ZINK PLATED) TRA-19100C 
201 FRONT FORKS TRA-19150 
202 FRONT FORKS (ZINK, PLATED) TRA-19150C 
203 FRONT STEERING BAR TRA-19200 
204 FRONT STEERING BAR (GLOSS BLACK) TRA-19200C 
205 TANK VENT ADAPTOR EFTC-12 
206 BOLT ON EXHAUST GAURDS TRA- 15250 
207 BOLT ON EXHAUST GAURDS (GLOSS BLACK) TRA-15250C 
208 THROTTLE PEDAL TRA-19250 
209 THROTTLE PEDAL (ZINK PLATED TRA-19250C 
210 FOOT THROTTLE STOP TRA-19300 
211 SUSPENSION LINK TRA-19350 
212 SUSPENSION LINK (GLOSS BLACK) TRA-19350C 
213 RUN-UP-BRAKE TRA-19400 
214 RUN-UP-BRAKE (GLOSS BLACK) TRA-19400C 
215 REAR STEERING BAR TRA-19450 
216 REAR STEERING BAR (GLOSS BLACK) TRA-19450C 
217 STEERING LINK TUBE TRA-19550 
218 STEERING LINK TUBE (GLOSS BLACK) TRA-19550C 
219 SEAT BASE BRACKET TRB-13340 
220 SEAT BASE BRAKET (GLOSS BLACK) TRB-13340 
221 UPPER ENGINE BRACKET 447 AC W/0 GAURD TRB-15110 
222 UPPER ENGINE BRACKET 447 AC W/0 GAURD 

(GLOSSBLACK) 
TRB-15110C 

223 EXHAUST BRACKET FORWARD A/C TRB-15220 
224 EXHAUST BRACKET REAR A/C TRB-15225 
225 BEAD MOUNTING ANGLE A/C TRB-15320 
226 BEAD MOUNTING ANGLE A/C (GLOSS BLACK) TRB-15320C 
227 FUEL PUMP BRACKET (ROUND PUMP) TRB-17610 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

9 



 

 

 
Item Description Part Number 

 
228 BEAT TRANSFER TUBE TRB-15325 
229 FUEL TANK PICK UP PIPE (SMALL) TRB-17110 
230 FUEL FILTER TO PICK UP PIPE FUEL LINE TRB-17210 
231 FUEL PUMP TO FILTER FUEL LINE (square pump) TRB-17215 
232 FUEL TAP TO FUEL PUMP FUEL LINE (square pump) TRB-17220 
233 FUEL TAP TO CARB. FUEL LINE TRB-17225 
234 PULSE PIPE TRB-17230 
235 PYLON'Xl,'447 TRB-10100 
236 PYLON'XL; 462 TRC-10100 
237 350/400-6 INNER TUBES BMV WTU-001 
238 350-6(4) R-IMP TYRES WTY-001 
239 SPAT MOUNTING ANGLES ZAN-001 
240 TOP CONNECTOR BEARING BUSH ZBB-002 
241 FRONT STRUT CHANNEL UPPER ZCH-001 
242 DRAGLINKCHANNEL ZCH-007 
243 FRONT STRUT CHANNEL LOWER ZCH-009 
244 SEAT TUBE INSERT PLUG ZIN-006 
245 REAR WHEEL STRUT INSERT PLUG OUTER ZIN-007 
246 TRIKE TOP CONNECTOR ZMA-003 
247 FUEL TANK BUFFER ZMA-043 
248 STRAP TENSION BAR ZMA-044 
249 STUD ( L/C OVER FLOW BOTTLE) ZW-004 
250 TRIKE TOP CONNECTOR FACE PLATE ZMP-001 
251 2 HOLE SPLITTER BOX END CAP ZMP-008 
252 SPLITTER BOX PISTON 5 HOLE ZMP-009 
253 3 HOLE SPLITTER BOX CAP ZMP-031 
254 SEAT WEBBING SLIDE LIMIT STOP RING ZMP-044 
255 FUEL TANK SUPPORT LOWER LEFT HAND ZMP-052 
256 FUEL TANK SUPPORT LOWER RIGHT HAND ZMP-053 
257 HAND THROTTLE CASE ZMS-008 
258 FRONT AXLE ZMS-009 
259 HAND THROTTLE LEVER ZMS-013 
260 HAND THROTTLE LEVER PIVOT ZMS-014 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

10



 

 

 
Item Description Part Number 

 
261 SEAT HINGE PINS ZMS-015 
262 IGNITION SWITCH BRACKET ZMS-132 
263 LOWER WATER BOTTLE BRACKET ZMS-140 
264 UPPER WATER BRACKET ZMS-141 
265 BRAKE SPRING TANG ZMS-147 
266 REAR WHEEL STUB AXLE ZMS-149 
267 GROOVED STEPPED FERRULE ZMS-157 
268 UPRIGHT HINGE PLATE ZPL-001 
269 SEAT HINGE PLATES ZPL-002 
270 447 ENGINE PLATE ZPL-008 
271 462 ENGINE PLATE ZPL-009 
272 REAR STRUT PLATE UPPER ZPL-010 
273 REAR STRUT PLATE LOWER ZPL-011 
274 STARTER PULLEY GAURD ZPL-012 
275 PROPELLER DRIVE PLATE - 462 L/C ZPL-016 
276 PROPELLER CLAMP PLATE - 462 L/C ZPL-017 
277 L/C ENGINE SPACER ZSP-009 
278 STEEL SPACER (UC OVERFLOW BOTTLE) ZSP-010 
279 PULLEY GAURD SPACER ZSP-011 
280 SUSPENSION LINK SPACER ZSP-012 
281 THROTTLE CABLE BUSH ZSP-013 
282 FUEL TANK LOC. BUSH TYPE 10 ZSP-014 
283 STRUT BRACE CABLE BUSH ZSP-015 
284 BUSH TYPE 13 ZSP-025 
285 STARTER PULLEY BUSH TYPE 2 ZSP-027 
286 THROTTLE CABLE BUSH ZSP-031 
287 TERMINAL END SPACER ZSP-044 
288 SEAT BACK ZMP-011 
289 EXPANSION BOTTLE SPACER ZSP-045 
290 2 HOLE 30 DEG. BENT TANG RT-2H-HD3 
291 WASHER BEARING ZMP-013 
292 UPPER KEEP PIN ASSEMBLY TRA-10250 
293 5/8" SAFETY RING FPSR-001 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

11



 

 

 
Item Description Part Number 

 
294 SEAT HINGE SPACER TUBE ZSP-030 
295 NYLITE WHEEL HALVES WW-001 
296 MIKUNI FUEL PUW ES-994482 
297 462 FUEL PUMP (USA SPEC) ES-994485 
298 LOWER KEEP PIN ASSEMBLY TRA-12300 
299 AFTER MUFFLER ES-878374 
300 CLAMP 1.5/8-41 ES-985165 
301 ELBOW ES-878405 
302 447 EXHAUST MUFFLER ASSEMBLY ES-973198 
303 AFT MUFFLER CLAW ES-853530 
304 EXHAUST SPRING 66 (462/447) ES-938795 
305 EXHAUST MANIFOLD (462) ES-879144 
306 EXHAUST MANIFOLD (477) ES-879454 
308 447 EXHAUST GASKETS ES-850113 
309 462 EXHAUST GASKETS ES-831841 
310 LOCK WASHER ES-945752 
311 462 EXHAUST ALLEN BOLTS ES-240081 
312 447 EXHAUST ALLEN BOLTS ES-240991 
   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

12 



 

  





 

 



 

 

 



 

 



 

 



 

 



 

 



 

 



 

 



 

 



 

 



 

 



 

 



 

 



 

 



 

 



 

 



 

 

 


	Item
	Description


